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Test method

1/11
L Ed sl TSR BL256 (ATLEE) 3.8V 3300mAh 12. 54Wh
ML AR Chinese
Name of Sample| o o Li-ion Polymer Battery BL256(ATL cell) 3.8V 3300mih 12.54Wh
English
H ks 1115070078
Sample No.
ER VY LRI GER) BEFTRLE
Consignor SCUD (FUJIAN) ELECTRONICS €O, Ltd
N YEEE GEE) RTHRAE
Manufacturer SCUD (FUJIAN) ELECTRONICS CO.,Ltd
T BAE (% TRREIERGBLS RBAREF
T/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the TRANSPORT

F DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

PO E (X TR RAER RIS REMTEF

Accepted Date

) T/
‘H;{*T/ﬁ— dT/56/AC. 10/11/Rev. 5/Amend. 1&kAmend. 2 38. 3 'ED NATIONS “Recommendations on the TRANSPORT
Criterion F DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3
%1
A"t‘;‘;rl;’f'ce MENEEESE
P Silver and black Alupinum-plastics shell
Hata 2015-07-15 HRRLE B 2015-07-15 ~ 2015-08-04

Test Date

R R SR BN e SHIE RS PR WL R IR

BRAA Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
Sk, EERGEHEGE T EREESARICE REMREFRD
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38, 3tHETE K.
b o o R T le has passed the test items of UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
Conclusion

4% E W (Date) : 2015-08-05

4ix

TT% i YL A b Rechargeable Single Cell Battery. AR EHTITS, T8A HARBREATR
A,

AT D

Comment
E- 31 SeR i RS R A
Consignor ﬁ\'ﬁ‘ &* !
Address % £°3 Post Code
Pl VAR %) ‘]
Approver: %" l\’(lv' Compiler: "6 &
n$

Title:

4 LAY (Vice chief engineer)
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: Name of Test Standard requirement or The !
No. ltems Clause Number of Standard Test Result |Conclusion| Remark
’LH ®1
1 Em&m 3 i Criteria Sectiun A L%
Alvitude simulation C.10/11/Rev, 5/Amend. 1 38.3 Test T. | Passed
uﬂxﬁﬁl’.’?ﬁf’l?&&ﬁ BRI
3 ) av. 3/Naend. | 38, 3 Rk |
2 . p See Appendix 2 A
Thermal test ookl FL
Passed
; &3 WHERS
3 Vibration See Appendix 3 Gxe
Passed
ik B § Gl d WHR 4 s
3 Shock 19:;"\9‘:;?{("113;11‘"&~ 5/amend. | 8.3 t T.4 e i
ST/SG/AC, 10/11/Rev, 5/Anend. | 38.3 Te§ PaSSQd
& SHIE R o HRS b
= External short See Appendix B "_ré 2
circuiy assed
BaE (% FaidERiRins Kew ?‘HF ¥
ﬁﬂ‘: AL, 10/11/Rev, 5/Amend. 1&Amend. 2 38. 3 REFEE
6 W T.6 See Appendix 6 ek
Crush UN Manual of Tests and Criteria Section
e RN Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38, 3 Tesy
el (¢ B SEHyIE TR H’: ARG T
& ity S 11/Rev . 1 38,0 1A% TT| RRT
7 Ovieirzﬁh:'ge UN Manua F Tests and Criteria ?u(lun. o |See Appendix 7 L4
? ST/SG/A .1 38,3 Test 1.7 Passed
&R
gl mae A s
8 3 UN W .1t|<r ad Crit ‘ql andi 4riR
Forced discharge |sp/so/ac 13’11\1«: ffmﬂ 138 :ip:::lll 5e 172 oo L‘_?
e Passed
BT AY AR 21°C IR /%
Test Environment Aubient temperature:21°C, Ambient humidity:/%
Condition
TR TR T . W5~ 5 - T
*&&’ﬁ 3] Altitude simulation, Thermal test,V hration, Shock, Externalshort
h\@)ﬁﬁﬂ')ﬁ Test Item circuit. Forced discharge
& 4
MR R
Subcontracted Test HsoznE | B4 x'ﬁiﬁ?}}]ﬁ L
Condition Subcontracted | Name Post Code
Lopomeiany | S | HRERERTBNCE ®#F | opo-sar7r6e
Address B35z~ Tel

v

4 WAnY
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3/11
A5 i RRAELH | SR
No. Name of TestItems | altitude simulation
v X33 Before HBE Aft
#a | HakE - AN gk | MALE| K
%% | Sample Status G¥ | A | A¥ | A%ELE |Mass Loss| Residual | K
Sample Mass ocv Mass oCcV OCV | Other
No. /g 1A% /g v 1% /%  |Event
o 1 e o o} St
wl | e o) 52.516 4.34 52.514 4,34 0.00 100. 00
002 et Ly 52. 923 4,34 52.923 4.34 0. 00 100,00 | ©
o =l = ,
003 Py i B8 52. 311 4.34 52. 341 4.34 0.00 100.00 | O
004 52. 781 4.33 52. 781 4,34 0.00 100. 00 (]
005 52. 448 4.34 52. 445 4.34 0.01 100.00 | O
006 | eEere || sues6 | 434 | 52655 | 4.34 0.00 | 100.00 | ©
007 el | 52 4.34 52.723 | 4.3 0.00 | 100.00 | O
- CYCREETER o .
W85 | oo el [} 52369 434 | 52368 | 4.34 0.00 | 100.00 | ©
o ICYCTERFEIL SO ¢ &5 p ‘
009 P s 52.709 4,34 52. 707 4,34 0.00 100.00 | ©
010 i 52. 584 1,34 52,582 4.34 0.00 100.00 | O
| gz | This space intentionally
2 FE : left blank

Biie Lo V-BR D-AEAR R-EKE F-RK 0-Rid. AR, REHR. LB LERX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.

v



LB T AR AR F S
# B R MR
SRICI Testing Centre Test Report—Appendix 2 NO. 1115070078

411
A5 2 BR824 b
No. Name of Test Items | Therpal test
2| mans BN Bde REG AR | g | #aw ] K
%% |  Sample Status FEg |ABLE | A¥ | FBEE|MassLosy Residual| A&
Sample Mass CV Mass ocV OCV  |Other
No. /e v Ig N 1% %  |Event
00! | || e 4.34 52.514 4.25 0..00 97.93
002 e ol |l 52,928 43¢ | 52922 | 4.2 0.00 | 9816 | O
0 | s e ) |l s2iaa 4.34 52. 342 4.26 0.00 98.16 | O
004 52. 781 4.34 52. 781 4,26 0. 00 98.16 | O
005 52. 445 4.34 52.445 | 4.6 0. 00 98.16 | O
008 52. 655 1.34 52.653 | 4.26 0.00 98.16 | O
07 52.723 4.34 52.718 | 4.26 0.01 98.16 | O
008 e o) | 62368 4.34 52. 361 4.26 0.01 98.16 | O
009 el B A 4.34 52.709 | 4.26 0. 00 98,16 | O
010 52. 582 4.34 52.584 | 4.26 0. 00 98.16 | ©
BT

£i: LR V-HA D-S4R R-BE F-AAK 0-RaE. RiERA. LK. REE. LEK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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left hlank

5/11
A% ; RBAE LA | F
No. Name of Test Items | yipration
T 5
Ha | Hans AW Before | ABE AN gy | Sbos | e
%% | Sample Status BRE | FRLE| AE | FBE/E |MassLoss| Residual | RE
Sample Mass ocv Mass oCV OCV | Other
No. /g iV /g v 1% % Event
001 52.514 4.25 52.516 4.25 0.00 100. 00 O
002 52. 922 4.26 52. 924 4.25 0.00 99. 77 (o}
003 | joenmex® o | 52302 | a2 | 5238 | 426 0.00 | 1000 [ O
004 el IB2mm | A28 52. 781 4.25 0.00 | 99.77 0
005 52, 445 1.26 52. 446 1. 26 0.00 100. 00 (o]
006 52. 653 1. 26 52. 636 4. 25 0. 00 99. 77 (6]
007 52.718 4.26 52.726 4.25 0.00 99. 77 ¢}
008 52. 361 4.26 52. 369 4.25 0.00 99, 77 (e}
009 52. 709 4.26 52. 709 4.25 0.00 99. 77 0
00 | er el B52884 | 4% 52. 581 4.26 0. 01 100.00 [ ©
LR This space intentionally

i LR V-iRA DR R-R F-RK 0-Rah.

AFA. RMBHR. AR,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly No Rupture & No Fire.

AKX,

PREF N - gt
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left blank

6/11
A5 . R B LA Wk
No. Name of Test Items Shock
. " X337 Before R E After FERA | Hees | £
kS Sample Siatus FE | FREE RE -)T‘ﬁ&f@./i Mass Loss | Residual | 3%
Sample Mass ocv Mass ocv , OCV | Other
No. e N ‘g v % % Event
01 | iy ] || B2518 | 426 52.515 | 4.25 0.00 100.00 | o
00z | giemeks | szo4 | 425 | 5292 | 4.25 0.00 100.00 | ©
003 e 2,343 | 4.26 52.343 | 4.26 0.00 100.00 | O
108 | s | |l sz | 42 52.782 | 4.25 0.00 100.00 | 0
005 | rorrmeees] | 52446 | 4.26 52.445 | 4.25 0.00 9.7 | ©
006 52.656 | 4.25 | 52.656 | 4.25 0.00 100.00 | O
007 52.726 | 4.25 52.725 | 4.25 0.00 100.00 | ©
008 52.369 | 4.2 52.368 | 4.25 0.00 100.00 | ©
o ol L 52.709 | 4.25 52.708 | 4.25 0. 00 100.00 | ©
010 omens | | szse1 | a2 | saes | 4 0.00 | 100.00 | O
j\iFj-: This space intentionally

L. LB VR D-FRAR R-3E F-RK 0-Raek, RimA. A REE.
Note: L-Leakage V-Venting D-Disassembly R-Ruplure F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

ALK,

s
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SRICI Testing Centre Test Report—Appendix 5

NO. 1115070078

% 5 3R B 4 AR 91%2?6 o

No Name of Test Iltems External short circuit
#ﬁ'%% i Maf Ezi;riﬁ' fanff:;ture AL
Sample No. Sample Status e C Other Event

001 56. 2 0

002 56. 1 O

003 1CYC Fully ch 56.2 o

004 s Pty charged 55.6 0

005 M Sl 55.8 o

006 |48 el i 56. 4 0

007 & bl 56. 1 )

008 ) *f"f&l 56. 7 o

008 (e Futis chnegs 5.2 0

010 ‘W“}lﬁ”‘i ; 55.3 )
PR This space intenticnally left

blank

&iz: D-BAR R-RHL PR K 0-AfEAR. AARK. R#E,

Note: D-Disassembly

R-Ruptur

F-Fire O-No Disassembly,No Fire & No Rupture.
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SRICI Testing Centre Test Report— Appendix 6

NO. 1115070078

8/11
A5 6 BRI B L AR HFE
No Name of Test Items Crush
\=3 -
Haws Hank B ok i EAeAL
Sample No. Sample Status s ernic SRS Other Event
01l 1y 0w 23.1 0
U pacity
1CYC 508 R 6q ¢
012
i 1CYC 50% Capacity 44 o
= ICYC 50%7 1t 2
e CYC 50% Capacity i @
014 " 22.8 0
Capacity
015 C-gover i 22.6 0
50% Capacity
LA This space intentionally left blank]

#ii: D-FRIR F-A2 K 0-ABRIR, AATK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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NO. 1115070078

9/11
2 7 RRAD LA |Ad
No. Name of Test Items | gyercharee
HomT MERE Hte
Sample No. Sample Status Other Event
016 10YC5 el - 0
017 : o
018 ICYCRE&EFRT 0
L LCYC Fully charged
019 o]
020 . ”5.-3?'3:("7‘6‘?7%@ 0
50CYC Fully charged
021 k §9L‘\C%Eﬁtftle [0)
50CYC Fullv charged
e S0CYCREAFEE o
=z 50CYC Fully charged
St ey 0
2
03 charged
LTS E This space intentionally left blank

&ix: D-f4R F-ALK 0-RARE&. ARK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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10/11
A% g KRB R LA ELT ) &l
J J o o ¥ e
Bl Name of Test Items Forced discharge
HEH5 MR A SRR
Sample No. Sample Status
P p 5 Other Event
ICYCR A
5 € f
e y discharged 0
1 i
2
025 1CYC Fu discharged O
< OYCTE AT
026 1CYCSE 2R o
027 0
028 (6]
ICYCSE A i
2¢ 3
2y 1CYC. Fully discharged o
ICYCTE
0
030 ully discharged O
. T AT
031 Fully discharged o
s ICYCRE &I
032 ICYC Fully discharged o
: 1CYC5E &
¢
033 1CYC Fully discharged o
S0CYCTE M
034 50CYC Fully discharged 0
i 50CYCrE4sf
035 50CYC Fully dis o
036 il 5]
discharged
. v i
037 S50CYC Fully discharged 0
o 50CYCTE IR
038 50CYC Fully discharged 0
039 (@]
040 50CYC Fully 0
BOCYCFEARE
o4l S0CYC Fully discharged O
o4z SOE?YL'th‘ﬁf o
043 50CYC Fully discharged o

Bz DR F-RK 0-RMAR. LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

L}
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BEFRANELE/L
#) = /Model:BL256 R
% £ 7 £ /Rated Capacity : 3300mAR/12.54¥

J (IR
‘ P " b
0L 02 O Or NC 02 0L 08 08 OOL 0L 02 0t Ov (

1

OGLor oz ¢ oy 0S oo oz o8 o8 Of
{11 1




Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



